
CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-3002 Project No.: 6141060286

Remarks:

Description: SAND, clayey eSC)

Boring No.: B-3002

Sample No.: UD-2

Test No.: 7503

Tested By: BM

Test Dote: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 113,50'

Elevation: 105.39'

Thu. 11-0CT-2007 15:35:22
937 of 1625



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 18 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-3002 Project No.: 6141060286

Boring No.: B-3002 Tested By: BM Checked By: Hj

Remarks:

Description: SAND, clayey (SC)

Sample No.: UD-2

Test No.: 7503

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 113.50'

Elevation: 105.39'

Thu, 11-0CT-2007 15:35:22
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: 8-3002 Project No.: 6141060286

Boring No.: B-3002 Tested By: BM Checked By: HJ

Sample No.: UD-2

Test No.: 7503

Description: SAND, clayey (SC)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 113.50'

Elevation: 105.39'

Thu. 11-0CT-2007 15:35:29
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 0 psf Woter Content, % 39.28 39.27

Preconsolidation Pressure: o psf Dry Unit Weight, pcf 7295 81.09

Compression Index: 0 Saturation, % 82.10 100.03

Diameter: 2.5 in Height: 1 in Void Ratio 1.27 1.04

LL: 76 IPL: 35 PI: 41 IGS: 2.65

Project: Vogtle COL Location: 8-3002 Project No.: 6141060286

Boring No.: B-3002 Tested By: BM Checked By: HJ

Sample No.: UD-2

Test No.: 7503

Description: SAND, clayey (SC)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 113.50'

Elevation: 105.39'

Thu, 11-0CT-2007 15:35:29
940 of 1625



CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3002 Project No. : 6141060286
Boring No. : B-3002 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50'
Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39'

Soil Description: SAND, clayey (SCl
Remarks:

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq. Rt. Log Ave.

psf in % min min ft A 2/sec ft A 2/sec ft A 2/sec

1 100 -0.001457 1.271 -0.15 0.1 0.0 1.03e-004 O.OOe+OOO 1.03e-004
2 500 -0.0004463 1. 269 -0.04 0.0 0.0 1.57e-004 O.OOe+OOO 1.57e-004
3 1e+003 0.003646 1. 259 0.36 0.2 0.1 3.17e-005 5.42e-005 4.00e-005
4 2e+003 0.01367 1.237 1. 37 0.2 0.1 2.3ge-005 9.65e-005 3.83e-005
5 4e+003 0.02854 1. 203 2.85 0.1 0.0 4.27e-005 1.13e-004 6.20e-005
6 8e+003 0.04806 1.159 4.81 0.1 0.0 5.32e-005 1.38e-004 7.68e-005
7 2e+003 0.04247 1.171 4.25 0.0 0.0 1.76e-004 O.OOe+OOO 1.76e-004
8 500 0.03429 1.190 3.43 0.6 0.0 8.13e-006 O.OOe+OOO 8.13e-006
9 1e+003 0.03524 1.188 3.52 0.4 0.0 1.26e-005 O.OOe+OOO 1.26e-005

10 2e+003 0.03875 1.180 3.88 0.2 0.0 3.06e-005 1.87e-004 5.26e-005
11 4e+003 0.04335 1.169 4.34 0.1 0.0 8.74e-005 O.OOe+OOO 8.74e-005
12 8e+003 0.05104 1.152 5.10 0.1 0.0 7.07e-005 1.72e-004 1.00e-004
13 1.6e+004 0.07026 1.108 7.03 0.1 0.0 4.05e-005 1.27e-004 6.15e-005
14 3.2e+004 0.09412 1. 054 9.41 0.1 0.1 3.77e-005 9.53e-005 5.40e-005
15 6.4e+004 0.1257 0.983 12.57 0.1 0.1 3.58e-005 7.98e-005 4.94e-005
16 1.6e+004 0.1204 0.995 12.04 0.0 0.0 1.46e-004 O.OOe+OOO 1.46e-004
17 4e+003 0.1109 1. 016 11. 09 0.1 0.0 3.32e-005 1.74e-004 5.57e-005
18 1e+003 0.1003 1. 040 10.03 1.5 0.6 3.12e-006 7.56e-006 4.41e-006
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Boring No.: 8-3003
Sample No.: UD-2

Test No.: 7504

Description: CLAY (Cl) (Visual)

Remarks:

location: 8-3003

Tested By: 8M

Test Date: 5/31/07

Sample Type: Undisturbed

Thu. 11 -OCT-2007 15:38:05
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 1.03e+004 psf Water Content, % 37.59 39.47

Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 74.98 82.02

Compression Index: 0.26 Saturation, % 81.33 101.01

Diameter: 2.5 in Height: 1 in Void Ratio 1.25 1.05

LL: --- IPL: --- PI: --- IGS: 2.70

Pr~ect: VogUe COL

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL) (Visual)

Remarks: Cr= 0.024

Location: B-3003

Tested By: BM

Test Dote: 5/31/07

Sample Type: Undisturbed Elevation: 115.29'

Wed, 24-0CT-2007 09:39:28
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CONSOLIDATION TEST DATA
SUMMARY REPORT

1.3 -+-------T----I---!---+-__+_-I-.L..++----+-----+--J--.---'---�--!---.!-L+-----~--I-____c~-I---_+_~-!-~

o
~
ll':: 1. 1
o
6
>

1.0

; , :
~,~ ~:~., .... ~ ..... ~ ",. ~ ". ~ ..:" ... ~, ~.

.; ~.•:r-"--'-'---~-_ ·:: : -~-" . ..: .:. ': --~ : . ,:: :: :\:::::

1·····"'Tt~j·
: : :. . .

100000100001000
0.9 -+----;---;--r-;-T-"lr--r-.--t----i----r-,--r--;--r--,f-t-;-----r--.,----,-i---t-i-""r+

100
VERTICAL STRESS, pst

10'3 +---_!_----+-+--+-!--!-~_!_----I----__+_-.\--+--I-+--Ji--!--I------.L---I--'---I-----'---I-l-+-t_

U 10'4
Q)
(I)

"­N
S-
>

U

10-6 -+----r---;---r---.--.-.--ri-r----+---r-,----r---T-;-;i-t-;----r----T--,r--i-.,.-r-i-+~

100 1000 10000 100000
VERTICAL STRESS, pst

Project: VogUe COL

Boring No.: B-3003

_",;:Jc-"'LL<:i.t3,j Sample No.: UD-2

Test No.: 7504

Description: CLAY (Cl)

Remarks: Cr= 0.024

(Visual)

location: B-3003

Tested By: BM

Test Dote: 5/31/07

Sample Type: Undisturbed Elevation: 115.29'

Wed, 24-0CT-2007 09:39:36
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS. psf

Before Test After Test

Overburden Pressure: 1.03e+004 psf Water Content, % 37.59 39.47

Preconsolidotion Pressure: o psf Dry Unit Weight, pcf 74.98 82.02

Compression Index: 0.26 Saturation, % 81.33 101.01

Diameter: 2.5 in Height: 1 in Void Ratio 1.25 1.05

LL: --- IpL: --- PI: --- IGS: 2.70

Project: Vogtle COL

Boring No.: B-3003

Location: 8-3003

Tested By: 8M

Project No.: 6141060286

Checked By: HJ ItJ/~clo(

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL)

Remarks: Cr= 0.024

(Visual)

Test Date: 5/31/07

Sample Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'

Wed, 24-0CT-2007 09:39:36
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CONSOLIDATION TEST DlI.TA

Project: Vogtle COL Location: B-3003 proj ect No.: 6141060286
Boring No. : B-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00'
Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29'

Soil Description: CLAY (CL) (Visual)
Remarks: Cr= 0.024

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq. Rt. Log Ave.

psf in % min min ft~2/sec ft~2/sec ft~2/sec

1 100 0.002684 1. 242 0.27 0.1 0.1 5.05e-005 5.48e-005 5.25e-005
2 500 0.009733 1. 226 0.97 0.1 0.1 7.85e-005 8.61e-005 8.21e-005
3 1e+003 0.01578 1.213 1. 58 0.1 0.1 8.92e-005 9.41e-005 9.16e-005
4 2e+003 0.02296 1. 196 2.30 1.2 0.1 4.63e-006 1.0ge-004 8.88e-006
5 4e+003 0.03027 1.180 3.03 0.1 0.0 6.48e-005 1.41e-004 8.88e-005
6 8e+003 0.04092 1.156 4.09 0.1 0.0 1.04e-004 1.63e-004 1.27e-004
7 2e+003 0.0357 1.168 3.57 0.0 0.0 1.78e-004 O.OOe+OOO 1.78e-004
8 1e+003 0.03131 1.178 3.13 0.1 0.0 7.02e-005 1.73e-004 9.98e-005
9 2e+003 0.03352 1.173 3.35 0.0 0.0 1.71e-004 O.OOe+OOO 1.71e-004

10 4e+003 0.03637 1.166 3.64 0.0 0.0 1.36e-004 O.OOe+OOO 1.36e-004
11 8e+003 0.04216 1.153 4.22 0.0 0.0 2.34e-004 2.00e-004 2.15e-004
12 1.6e+004 0.0551 1.124 5.51 0.1 0.0 6.70e-005 1.88e-004 9.88e-005
13 3.2e+004 0.07848 1.072 7.85 0.2 0.0 3.12e-005 1.81e-004 5.33e-005
14 6.4e+004 0.1251 0.967 12.51 0.4 0.0 1.0ge-005 O.OOe+OOO 1.0ge-005
15 1.6e+004 0.1145 0.991 11.45 0.0 0.0 1.53e-004 O.OOe+OOO 1.53e-004
16 4e+003 0.09916 1.025 9.92 0.3 0.1 1.41e-005 5.30e-005 2.23e-005
17 le+003 0.08591 1. 055 8.59 2.0 1.4 2.34e-006 3.24e-006 2.72e-006
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (CL) (Visuol)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: BM

Test Dote: 5/31/07

Somple Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevotion: 115.29'

Thu, 11-0CT-2007 15:38:05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Vogtle COL Location: 8-3003 Project No.: 6141060286

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL) (Visual)

Remarks:

Tested By: 8M

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'

Thu. 11-0CT-2007 15:38:05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (CL) (Visual)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'

Thu,ll-0CT-2007 15:38:05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Vogtle Cal location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY eCl) (Visuol)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'

Thu, 11-0CT-2007 15:38:06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (CL) (Visual)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'

Thu, II-OCT-2007 15:38:06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Vogtle COL Location: 8-3003 Project No.: 6141060286

Boring No.: 8-3003 Tested 8y: BM Checked By: HJ

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL) (Visual)

Remarks:

Test Date: 5/31/07

Sample Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'

Thu, 11-0CT-2007 15:38:06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Boring No.: B-3003 Tested By: BM Checked By: HJ

Remarks:

Description: CLAY (CL) (Visual)

Sample No.: UD-2

Test No.: 7504

Test Dote: 5/31/07

Sample Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 8 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: 8-3003 Project No.: 6141060286

Baring No.: 8-3003

Sample No.: UD-2

Test No.: 7504

Description: CLAY (Cl) (Visual)

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (CL) (Visual)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: 8M

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 of 17
Stress: 4000. psf
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Project: VogUe COL Location: B-3003 Project No.: 6141060286

Boring No.: 8-3003

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL) (Visual)

Remarks:

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 11 of 17
Stress: 8000. psf
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Remarks:

Description: CLAY (Cl) (Visual)

Project: Vogtle COL

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

location: B-3003

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Project No.: 6141060286

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B -3003 Project No.: 6141060286

Baring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Description: CLAY (Cl) (Visual)

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 17
Stress: 32000 psf
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Project: Vogtle COL Location: 8-3003 Project No.: 6141060286

Boring No.: 8-3003 Tested 8y: 8M Checked 8y: HJ

Remarks:

Description: CLAY (CL) (Visual)

Sample No.: UD-2

Test No.: 7504

Test Date: 5/31/07

Somple Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 14 of 17
Stress: 64000 psf
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Project No.: 6141060286

Checked By: HJ

location: B-3003

Tested By: 8M

Project: Vogtle COL
-=-----------I-------------t-----''-------------1

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Description: CLAY (el) (Visual)

Remarks:

Test Date: 5/31/07

Sample Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (CL) (Visual)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'
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961 of 1625



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Vogtle Cal location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (Cl) (Visual)

Boring No.: 8-3003

Sample No.. UD-2

Test No.: 7504

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 17 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Remarks:

Description: CLAY (CL) (Visual)

Boring No.: B-3003

Sample No.: UD-2

Test No.: 7504

Tested By: BM

Test Date: 5/31/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL location: B-3003 Project No.: 6141060286

Boring No.: 8-3003 Tested By: 8M Checked By: HJ

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL) (Visual)

Remarks:

Test Date: 5/31/07

Sample Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 0 psf Water Content, % 37.59 39.47

Preconsolidation Pressure: o psf Dry Unit Weight, pcf 74.98 82.02

Compression Index: 0 Saturation, % 8133 101.01

Diameter: 2.5 in Height: 1 in Void Ratio 1.25 1.05

LL: --- IPL: --- PI: --- IGS: 2.70

Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Boring No.: B-3003 Tested By: BM Checked By: HJ

Sample No.: UD-2

Test No.: 7504

Description: CLAY (CL) (Visual)

Remarks:

Test Date: 5/31/07

Sample Type: Undisturbed

Depth: 103.00'

Elevation: 115.29'

Thu, 11-0CT-2007 15:38:18
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3003 Project No. : 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00'
Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29'

Soil Description: CLAY (CL) (Visual)
Remarks:

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ft"2/sec ft A 2/sec ft A 2/sec

1 100 0.002684 1. 242 0.27 0.1 0.1 5.05e-005 5.48e-005 5.25e-005
2 500 0.009733 1. 226 0.97 0.1 0.1 7.85e-005 8.61e-005 8.21e-005
3 1e+003 0.01578 1. 213 1. 58 0.1 0.1 8.92e-005 9.41e-005 9.16e-005
4 2e+003 0.02296 1.196 2.30 1.2 0.1 4.63e-006 1.0ge-004 8.88e-006
5 4e+003 0.03027 1.180 3.03 0.1 0.0 6.48e-005 1.41e-004 8.88e-005
6 8e+003 0.04092 1.156 4.09 0.1 0.0 1.04e-004 1.63e-004 1.27e-004
7 2e+003 0.0357 1.168 3.57 0.0 0.0 1.78e-004 O.OOe+OOO 1.78e-004
8 le+003 0.03131 1.178 3.13 0.1 0.0 7.02e-005 1.73e-004 9.98e-005
9 2e+003 0.03352 1.173 3.35 0.0 0.0 1.71e-004 O.OOe+OOO 1.71e-004

10 4e+003 0.03637 1.166 3.64 0.0 0.0 1.36e-004 O.OOe+OOO 1.36e-004
11 8e+003 0.04216 1.153 4.22 0.0 0.0 2.34e-004 2.00e-004 2.15e-004
12 1.6e+004 0.0551 1.124 5.51 0.1 0.0 6.70e-005 1.88e-004 9.88e-005
13 3.2e+004 0.07848 1.072 7.85 0.2 0.0 3.12e-005 1.81e-004 5.33e-005
14 6.4e+004 0.1251 0.967 12.51 0.4 0.0 1.0ge-005 O.OOe+OOO 1.0ge-005
15 1.6e+004 0.1145 0.991 11.45 0.0 0.0 1.53e-004 O.OOe+OOO 1.53e-004
16 4e+003 0.09916 1. 025 9.92 0.3 0.1 1.41e-005 5.30e-005 2.23e-005
17 1e+003 0.08591 1.055 8.59 2.0 1.4 2.34e-006 3.24e-006 2.72e-006
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